

**CONFIDENT AMAZE, TRIVANDRUM****CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm <sup>2</sup> )		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm <sup>2</sup> )	
1	30/10/25	Ground floor slab	M25	16.66	25	22.22	31.70
2	24/11/25	Shear wall	M30	20	30	21.92	32.74
3	25/11/25	First floor slab	M25	16.66	25	18.30	33.53
4	02/12/25	First floor Column	M35	23.33	35	24.6	37.18
5	03/12/25	First floor Column	M35	23.33	35	24.74	37.33
6	04/12/25	First floor Column	M35	23.33	35	24.88	37.03
7	06/12/25	Pile caap- Tower 2	M30	20	30	22.22	35.11